Liw Orrices | ORIG INAL

ROSE, SUNDSTROM & BENTLEY, LLP

2548 BLAIRSTONE PINES DRIVE
TarLraHasSEE, FLORIDA 32301

(850) 877-6555

Cuus H. BenTLey, PA, MaILNG ADDRESS
F. MARstiALL DETERDING PPost Orrice Box 1567
MARTIN S. FRIEDMAN, PA, TALLAHASSEE, FLORIDA 32302-1567

Joun R. Jenkins, PA.
S T. MINDLIN, PA. _—
Jc::::: P. PATTON TeLecoriEr (850) 656-4029

Daren L. Saipey, LL.M. Tax
WitLiam E. SunpsTROM, PA.

Diane D. TREMOR, PA. | Aug‘ust 7, 2001

JouN L. WHARTON Rosert M. C. Rose

OF COUNSEL

VIA HAND DELIVERY

Ms. Blanca Bayo, Director '

Division of Commission Clerk & Administrative Services
Florida Public Service Commission

2540 Shumard Oak Boulevard

Tallahassee, FL. 32399-0850

RE: North Sumter Utility Company, LLC; Docket No. 010859-WS
[...]
operator, OMI, Inc,, it is also our belief that the system will be operated and maintained in a fashion
which will serve to enhance the value and integrity of the utility in the years to come. In regards to
permit acquisition for the construction of the utilities as outlined in this report, we see no reason that
all of the required permits will not be issued as part of the normal course of business. It is our belief
that the information contained in this report is an accurate representation of the future of the North
Sumter Utility Company.

o

C\My DocumenistWerdPerfect-9 0\VILLAGES\NorthSumter.Uli\Executive. SumnmaryUanuary2001 revision\seclions.cdit.wpd

13



NSU REUSE WATER FLOW GENERATION PROJECTIONS

TABLE A

YEAR | ANNUAL | AVERAGE YEARLY | DWELLING | COMMERCIAL TOTAL
: HOME | DWELLING UNITS | UNITS AADF | AADF(MGD) | AADF (MGD)
SALES (D.U.) (MGD)
2004 | 536 268 0.031 0.005 0.036
2005 | 1,163 1,118 . 0.129 0.010 0.139
2006 | 1,550 2,474 0.287 0.015 0.302
2007 | 1,650 4,074 0.472 0.03 0.502
2008 | 1,750 5,774 0.669 0.075 0.744
2009 | 1,750 7,524 0.872 0.09 0.961
2010 | 1,750 9,274 1.075 0.12 1.195
2011 | 1,750 11,024 1278 0.150 1.428
2012 | 750 12,274 1.423 0.21 1.633
2013 § 51 12,675 1.469 0.27 1.739
2014 |0 12,700 1472 0.300 1.772
NOTES: AADF = 61 G/C/D=115.9 GPD/D.U.

Commercial Flows based upon Chapter 64E-6 F.A.C., estimated sewage flows.
All reuse water is anticipated to be utilized for irrigation of golf courses and

common areas within the NSU service area.




TABLE B

NSU WATER DEMAND PROJECTIONS

TOTAL WATER DEMAND
AVERAGE TOTAL MDD
ANNUAL | YEARLY AVG.DAILY | DWELLING | COMMERCIAL | NEWHOME | oo | oo | oo | PLUS
YEAR | HOME | DWELLING | FLOWDWELLING |  UNITS DEMAND | CONSTRUCTION FIRE
SALES UNITS UNIT (GPD) DEMAND (MGD) DEMANDS (MGD) | MECD) | MGD) | (MGD) | 1y Gwie
M.U) GD) IGD)
2004 536 268 125 0.033 0.010 0.001 0.044 0.110 0.154 2270
2005 1,163 1,118 125 0.140 0.020 0.003 0.163 0.407 0.570 2.567
2006 | 1,550 2,474 125 0.309 0.030 0.007 0346 | 0865 | 1211 3.025
2007 1,650 4,074 125 0.509 0.060 0.007 0.376 0.940 1.316 3.100
2008 | 1,750 5,774 - 125 0.722 0.150 0.007 0.879 | 2197 | 3076 | 4357
2000 | 1,750 7,524 125 0.940 0.180 0.007 1127 | 2817 | 3.945 4.977
2010 | 1,750 9,274 125 1159 0.240 0.007 1406 | 3515 | 4921 5.675
2011 1,750 11,024 125 1.378 0.300 0.007 1.685 4212 5.897 6.372
2012 750 12,274 125 1.534 0.420 0.005 1.959 4.897 6.856 7.057
2013 51 12,675 125 1.584 0.540 0.002 2,126 5.315 7.441 7.475
2014 0 12,700 125 1.587 0.600 0.001 2188 | 5470 | 7.658 7.630-
NOTES: MDD =ADD X 2.5

PHD=ADD X3.5
COMMERCIAL DEMANDS BASED UPON CHAPTER 64-6 F.A.C. ESTIMATED DESIGN FLOWS MULTIPLIED BY A FACTOR OF 2.0
HOME CONSTRUCTION WATER DEMAND BASED UPON 1500 GALLONS/PER HOME: THESE DEMANDS PROVIDED BY THE VILLAGES
FIRE FLOW DEMAND IS 1500 GPM




NSU WASTEWATER FLOW AND LOAD PROJECTIONS

TABLE C

YEAR | ANNUAL HOME AVERAGE DWELLING COMMERCIAL | TOTAL AADF MMADF BOD T.8.S.
SALES YEARLY UNITS AADF AADF (MGD) (MGD) MGD (LB/DAY) (LB/DAY)

DWELLING (MGD)

UNITS (D.U.)
2004 | 536 268 0.031 0.005 0.036 0.045 90 150
2005 1,163 1,118 0.129 0.010 0.139 0.174 348 580
2006 1,550 2,474 0.287 0.015 0.302 0.378 757 1,261
2007 | 1,650 ° 4,074 0.472 0.03 0.502 0.627 1,255 2,092
2008 1,750 5,774 0.669 0.075 0.744 0.930 1,862 3,102
2009 | 1,750 7,524 0.872 0.09 0.961 1.201 2,404 4,006
2010 1,750 9,274 1.075 0.12 1.195 1.494 2,990 4,984
2011 1,750 11,024 1.278 0.150 1.428 1.785 3,573 5,955
2012 | 750 12,274 1.423 021 1.633 2.041 4,085 6,808
2013 |51 12,675 1.469 027 1.739 2.174 4,351 7,252
2014 |0 12,700 1472 0.300 1.772 2.215 4,433 7,389

NOTES: - AADF = 61 G/C/D =115.9 GPL/D.U.
MMADF = 1.25 X AADF = 144.9 GPD/D.U.

Commercial Flows based upon Chapter 64E-6 F.A.C., estimated sewage flows.
MMADFE BOD Projected at 240 MG/L
MMADF TSS Projected at 400 MG/L




TABLE D
NORTH SUMTER UTILITY COMPANY

SUMMARY OF TOTAL
ESTIMATED CAPITAL COSTS

PHASE I PHASE II TOTAL

4.074. D.U. 8,626 D.U. 12,700 D.U.
Water Treatment Facilities $2,745,485 $3,059.700 $5,805,185
Wastewater Treatment Facilities  $9,500,304 $4,025,826 $13,526,130
Water Distribution Systems $4,124,600 $9,898,600 $14,023,200
Wastewater Collection and $6,389,385 $14,908,565 $21,297,950
Transmission Systems
TOTAL ESTIMATED COST $22,759,774 $31,892,691 $54,652,465

Note: All figures are based upon 2001 dollars, with an annual inflation rate of 3% compounded

annually.



TABLE E

NORTH SUMTER UTILITY COMPANY

SUMMARY OF WATER SYSTEM DESIGN CRITERIA AND BUILDOUT

Component

Water Supply

Storage

Chlorination

Distribution System

REQUIREMENTS

Phase I
Design Criteria

Well capacities shall meet max
daily flow demands with largest
well out of service

MDD = 0.940 MGD

30 minutes chlorine contact time
@ MDD =0.02 MG

or

Peak Demand Rate for 6 hour
period = 0.329 MG

or

Maximum Daily Demand Plus
Fire Flows for 2 Hrs = 0.258MG

Provide: 3 mg/l @ MDF

Provide 40 psi minimum during
PHF; 20 psi minimum during
fire flow conditions

Equipment Requirements

Well No. 1 =0.936 MGD
Well No. 2=0.936 MGD
Well No. 3 =0.936 MGD
Well No. 4= 0.936 MGD
Total provided = 3.744 MGD

Storage provided - 0.500
MG Elevated Steel Storage
Tank

170 Ib/day Required
WTF No. 1; 2-100 Ib/day
chlorinators '

200 Ib/day provided

Requirement satisfied,
verified by Water CAD
Analysis



Component

Water Supply

Storage

High Service Pumps

Chlorination

Distribution System

TABLE E (continued)

NORTH SUMTER UTILITY COMPANY
SUMMARY OF WATER SYSTEM DESIGN CRITERIA AND BUILDOUT

REQUIREMENTS
(continued)

Phase I1

Design Criteria

Well capacities shall meet max
daily flow demands with largest
well out of service

MDD = 5.470 MGD

30 minutes chlorine contact time
@MDD =0.11 MG

or
Peak Demand Rate for 6 hour
period = 1.91 MG

or
Maximum Daily Demand Plus
Fire Flows for 2 Hrs = 0.635MG

Pumps shall meet PHF demands
with largest pump out of service

or
MDD Plus Fire Flows

Provide 3 mg/L @ MDF

Provide 40 psi minimum during
PHF and 20 psi minimum during
fire flow conditions

Equipment Requirements

Well No. 1 =0.936 MGD
Well No. 2 =0.936 MGD
Well No. 3 =0.936 MGD
Well No. 4 =0.936 MGD
Well No. 5§ =0.936 MGD
Well No. 6 =0.936 MGD
Well No. 7=0.936 MGD
Well No. 8 =0.936 MGD

Total provided = 7.48 MGD

0.5 MG Elevated Steel
Storage Tank

1.5 MG Concrete Ground
Storage Tank

Total storage provided =
2.0 MG

4,404 GPM Required

WTF No. 2 High Service
Pumps:

4 @ 1,500 GPM ea. = 6,000
GPM

113 lb/day Required
WTF No. 2 - 2-150 Ib/day
chlorinator

300 Ib/day provided

Réquirement satisfied,
verified by Water CAD
Analysis



NORTH SUMTER UTILITY COMPANY

TABLE F

WATER TREATMENT FACILITY

ESTIMATED CAPITAL COST

PHASE I (2003) | PHASE II (2007)

WTF No. 1 WTF No. 2 TOTAL

4,074 D.U. 8,626 D.U.
8" Water Supply Wells: 4 | $§160,000 $180,000 $340,000
ea.
650 GPM Well Pumps: 4 | $135,000 $155,000 $290,000
ea.
Electrical/Instrumentation | $125,000 $250,000 $375,000
System
0.5 MG Elevated Storage | $1,200,000  |------- $1,200,000
Tank
Mechanical Buildings $140,000 $280,000 $420,000
Yard Piping/Raw Water $125,000 $225,000 $350,000
Main
Site Work $87.,500 $99,000 $186,500
Generator $75,000 $110,000 $185,000
1.500 mgal Ground @ |--------~--- $900,000 $900,000
Storage Tank '
1,500 GPM High Service |{------w----- $150,000 $150,000
Punips: 4 ea.
Operations/Laboratory/ $116,000 $58,000 $174,000
Administration Building )
General Conditions $65,000 $72,000 $137,000
Contingency (10%) $222,850 $248,000 $470,850
Engineering (10%) $245,135 $272,700 $517,835
Contract Administration $49,000 $60,000 $109,000
(2%)
Total Estimated Capital - | $2,745,485 $3,059,700 $5,805,185
Cost

Page 1 of 2




Note: All figures are based upon year 2001 dollars with an annual inflation rate of 3%
compounded annually.

Note: The operations/laboratory/édministration building will be utilized by both water and

wastewater utilities. Forty (40%) percent of the costs is apportioned to water, sixty (60%)
percent to wastewater.

Page 2 of 2



TABLE G
NORTH SUMTER UTILITY COMPANY
SUMMARY OF DESIGN CRITERIA AND BUILDOUT REQUIREMENTS
WASTEWATER COLLECTION AND TRANSMISSION SYSTEM

ITEM CRITERIA

Force Mains ‘ Minimum 4-inch diameter
Velocity = 2.5 - 6 fi/sec
Material = PVC or DIP

Gravity Pipe Minimum 8-inch diameter (excluding laterals)
Maintain the following minimum slopes:

8-inch - 0.40%
10-inch - 0.33%
12-inch - 0.33%

Minimum 2.0 ft/sec (@ PHF, flowing full or half full
Material = PVC or DIP

Manholes Maximum spacing = 400 ft

Flow ADF = 61 gal/cap/day
PHF = 3.0 x ADF

Pump Stations Submersible pumps, manifolded pump stations.



Table H

NSU WWTF
Design Criteria and Unit Process Sizing
Phase 1 Phase 2
Total
Process (1.125 mgd) (+1.125 mgd) (2.250 mgd) Process Design Criteria
Flows and Loads
Wastewater Flows
AADF, mgd 0.900 0.960 1.680
MMADF, mgd 1.125 1.125 2.250 MMADF = 1.25 x AADF
PHF, mgd 2.700 2.880 5.040 PHF = 3.0 x AADF
MMADF Loading
BOD, Ib/d 2,252 4,203 4,203 BOD =240 mg/L
TSS, Ib/d 3,753 7,006 7,006 TSS = 400 mg/L
Estimated Population Served 12,065 12,065 24,130
Screening 1 Manual - 1 Manual PHF
1 Hycoer Screen - 1 Hycor Screen Max Velocity {clean) = 4 fps
Width 25 - 25
Opening, in. 0.5 - 0.5
Anaerobic Basin
Number 1 1 2
Volume, gal. 170,000 170,000 340,000
Detention Time, hr. 3.6 3.6 3.6
Mixers 1 1 2
Oxidation Ditches
Number 1 1 2 MLSS = 3,500 mgfi
Total Volume, MG 0.67 0.67 1.34 Influent TKN = 40 mg/l
Design SRT, days 10 10 10 .
Sidewater Depth, ft 10 10 10
Aerators per Basin 2 (40 hp ea.) 2{40 hpea) 4 (40 hp ea.) Aerator Type: Submerged

Turbine.



Table H (continued)

NSU WWTF
Design Criteria and Unit Process Sizing
Phase 1 Phase 2
Total

Process (1.125 mgd} (+1.125 mgd) (2.250 mgd) Process Design Criteria
Secondary Clarifier

Number 2 - 2 SLR < 25 Ib/sfid @ MMADF

Type RSR - RSR HOR < 600 gal/sf/d @ MMADF

Diameter, ft. 60 - 60

SWD, ft 15 - 15

SLR, Ib/sfiday 8 11.6 11.6

HOR, gal/sf/day 200 400 400
Return Activated Sludge Pump

Number 3 2 5 RAS @ 0.75 to 0.9% Sclids

Type Non-clog Centrifugals  Non-clog Centrifugals  Non-clog Centrifugals SRT = 12 days

Capacity each, mgd
Firm Capacity, mgd

Waste Activated Sludge Pumps

Filters

Number

Type

Capacity each, gpm
Firm Capacity, gpm
Operation Time, minfhr

Type

. Number

Filter Area Each, sf
Total Filter Area, sf
Filter Rates, gpm/sf
AADF \
MMADF
PHF

0.6
1.125

2

Non-clog Centrifugals
225

450

7

Traveling Bridge
2

220

440

1.42
1.77
4.26

0.6
1.125

Traveling Bridge
2

220

440

1.42
1.77
4.26

0.6
2.250

2

Non-clog Centrifugals
225

450

7

Traveling Bridge
4

880

1.42
1.77
4.26

Firm Cap. = 100% MMADF

Operate between 5 to 10 min. *
per hour.

Filtration rate < 2 gpm/sf
@ MMADF
Filtration rate < 6 gpm/sf @ PHF



Table H (continued)

NSU WWTF .
Design Criteria and Unit Process Sizin
Phase 1 Phase 2
Total
Process (1.125 mgd) (+1.125 mad) (2.250 mgd) Process Design Criteria
Disinfection
Chlorine Contact Basins .
Number 2 - 2 30 min. @ AADF: 37,500
Volume Each, gal 56,250 - 56,250 15 min. minimum @ PHF:
56,250
Total Volume 112,5G0 - 112,500
Detention Time i
AADF, minutes 80 45 45
PHF, minutes 30 15 15
Sodium Hypochlorite Feed System
Demands per b chlorine:
MMADF, Ib/d a5 188 188 10 mg/L dose @ MMADF
PHF, Ib/d 225 450 450 10 mg/L dose @ PHF
Clarifier, Ib/d 45 90 80 6 mg/L dose @ AADF
RAS/filter, Ib/d 45 90 90 6 mg/L dose @ AADF
Effiuent Storage
Number of Ponds 1 - 1
Volume Each, MG 1.0 - 1.0
Total Volume 1.0 - 1.0
Active Water Depth, ft 7.5 - 7.5
Total Water Depth, ft. 9.5 - 9.5
Free board, ft. 3 - 3
Waste Activated Sludge Holding
Number 2 - 2 WAS concentration of 1.5% TSS
Volume Each, gal 100,000 - 100,000
Total Volume 200,000 - 200,000
Side Water Depth, © 14 - 14

Total Air Required, cfm 600 - 600



Table H (continued)

LSU WWTF
Design Criteria and Unit Process Sizing
Phase 1 Phase 2
Total
Process (1.125 mgd) (+1.125 magd) (2.250 mgd) Process Design Criteria
Aerobic Digester Blowers
Number 3 3
Capacity Each, cfm 450 450
Firm Capcity, ¢fm 450 450
Total Capacity, cfm 1,350 1,350
Sludge Loading Facility .
Number of Pumps 2 - 2 Fill 3,500 gal tank in 10-25 min.
Type "Recessed Impeller - Recessed Impeller
Centrifugal - Centrifugal
Capacity Each, gpm 200 . - 200
Rapid Infiltration Basins
Number 2 2 Provide for out-of compliance
Aera Each, sq. f. 121,500 - effluent.
Efftuent Pumps
Number of Pumps 2 2 4
Type Vertical Turbine Vertical Turbine Vertical Turbine Transfer to golf course
Capacity Each, gpm 625 625 625 storage fakes
Total Capacity, gpm 1,350 2,500 2,500
Plant Recycle Pumps-
" Number of Pumps 2 - 2
Type ' Submersible - Submersible Recycles supernatant from
Capacity Each, gpm 500 - 500 Sludge holding basins, Backwash
Total Capacity, gpm 1,000 - 1,000 water from filters, and Sludge
Dewatering.
Sludge Dewatering Facility - 1 1
Type - Belt Filter Press Belt Filter Press Based on MMADF Loadings
Number - 1 1 0.8% solids
Size - 2.0 meter 2.0 meter Loading rates to be confirmed
Capacity, Ib/hr of solids - 1,000 1,000 during final design.
Operation Time, hrs/day - 6.5 6.5



TABLE I

NORTH SUMTER UTILITY COMPANY

WASTEWATER TREATMENT FACILITY

ESTIMATED CAPITAL COST

PHASE 1 (2003) PHASEII (2007) TOTAL

1.125 med 1.125 med 2.250 mad
Headworks/Odor Control $320,000 @ oo $320,000
Oxidation Ditch $1,091,000 $1,155,000 $2,246,000
Secondary Clarifier $683,000  ----------- $683,000
RAS/WAS Pump Station $180,000 $33,000 $213,000
Efftuent Filters $420,000 $445,500 $865,500
Chlorination System $90,000 00 --e----o--- $90,000
Sodium Hypochlorite Generator ~ $325,000 $385,000 $710,000
Chlorine Contact Basin $275,000 0 -eeeeeaaa-. $275,000
Aerobic Digesters $408,000 @ --e----o--- $408,000
Sludge Filter Press - $537,000 meeeemaa-- $537,000
Plant Recycle Station $116,000 ---ee-e--- $116,000
Digestion Blowers $108,000 = oo -- $108.,000
Rapid Infiltration Basins $220,000 $110,000 $330,000
Standby Generator $130,000 @ --e---eoaa- $130,000
Effluent Pump Station $70,000 $53,000 $123,000
Effluent Force Mains $225,000 $100,000 $325,000
Effluent Storage $75,000 0 c---eeeoeao - $75,000
Mechanical Building $160,000 © -e--------- $160,000
Operation/Laboratory/ $175,000 $85,000 $£260,000
Administration Building
Sitework $310,000 $132,000 $442.000
Electrical and [&C $682,000 $290,000 $972,000
Yard Piping $800,000 $330,000 $1,130,000
General Conditions $222,000° $93,555 $315,555
Contingency (10%) $762,200 $321,205 $1,083,405
Engineering (10%) $838,420 $353,326 $1,191,746
O & M Manual Preparation $110,000 $75,000 $185,000
Contract Administration (2%) $167,684 $64,240 $231,924
TOTAL ESTIMATED COST $9,500,304 $4,025,826 $13,526,130




Note:
Phase [ figures are based upon year 2001 dollars assuming an annual inflation rate of 3% compounded annually.

,

Phase 1 figures are based upon year 2001 dollars assuming an annual inflation rate of 3% compounded annually.

The operations/laboratory/administrative building will be utilized by bothwater and wastewater utilities. Forty (40%)
percent of the costs is apportioned to water, sixty (60%) percent to wastewater.



TABLE J
NORTH SUMTER UTILITY COMPANY
~ INFRASTRUCTURE
ESTIMATED CAPITAL COST

POTABLE WATER DISTRIBUTION SYSTEM

PHASE 1 PHASE I1 TOTAL

4,074 D.U. 8,626 D.U. 12,700 D.U.
Distribution Mains $2,172,500 $5,212,500 $7,385.000
Service Lines $1,170,000 $2,809,000 $3,979,000
Sub-Total $3,342,500 $8,021,500 $11.364,000
Contingency (10%)  $334.250 $802,150 $1,136,400
Engineering (10%) $367,500 $882,000 $1,249,500
Contract Admin (2%)  $80,350 $192.950 $273.300
Total Cost $4,124,600 $9,898,600 $14,023,200

Note: All figures are based upon 2001 dollars, with an annual inflation rate of 3%
compounded annually.

WASTEWATER COLLECTION AND TRANSMISSION SYSTEM

PHASE I PHASE II TOTAL

4,074 D.U. 8.626 D.U. 12,700 D.U.
Force Mains $336,375 $785,220 $1,121,595
Gravity Mains $2,328,750 $5,436,165 $7,764,915
Service Laterals £983,250 $2,295,270 $3,278,520
Manholes $983,250 $2,295,270 $3,278,520
Lift Stations $545,060 $1,268,440 $1,813,500
Sub-Total $5,176,685 $12,080.365 $17.257.050
Contingency (10%) $517,670 $1,208,000 $1,725,500
Engineering (10%) £579,120 $1,328,400 $1,907,520
Contract Admin 2%) $115,910 $291,800 $407,710
Total Cost $6,389,385 $14,908,565 $21,297,950

Note: All figures are based upon 2001 dollars, with an annual inflation rate of 3%
compounded annually.



1. Contractual Operations Services

a.
b.

c.

g.
h.

Total Contractual Operations Services

Electrical Power
Chemicals

Lébor & Benefits

. Repairs

. Laboratory Testing

Vehicle Expense
Supplies

Miscellaneous

2. Accounting

3. Legal

Insurance

5. Administration

Billing / Collections

Grand Totals

3/20/01

Year

2004
$2,100
$660
$103,080
$11.820
$10,920
$11,820
$8,760
$14,640
$163,800
$9,300
$2,200
$3,300
$37,500
$41,000

$257,100

Year

2005
$9,000
$2,760
$1569,240
$16,200
$16,920
$24,360
$13,560
$24 540
$266,580
$9,550
$2,250
$3,400
$38,650
$42,200

$362,630

Year

2006
$20,400
$6,300
$273,120
$20,880
$17,480
$30,600
$23,280
$40,920
$432,960
$9,850
$2,300
$3,500
$39,800
$43,450

$531,860

TABLE K
NORTH SUMTER UTILITIES
PROJECTED POTABLE WATER OPERATIONS AND MAINTENANCE EXPENSE

Year

2007
$34,620
$10,680
$337,680
$25,800
$20,040
$37,260
$28,800
$53,160
$548,040
$10,150
$2,400
$3,600
$41,000
$44,800

$649,990

Year

2008
$50,520
$15,540
$405,840
$29,520
$26,580
$45780
$34,560
$67.320
$675,860
$10.450
$2,450
$3,700
$42,200
$45,100

$780,560

Year

2009
$67,860
$20,880
$477,720
$36,480
$33,480
$54,720
$40,680
$83,460
$815,280
$10,750
$2,550
$3,800
$43,450
$47,500

$923,330

’ Year
2010
$86,1680
$26,520

$553,550
$40,740
$40,740
$56,400
347,160
$99,960

$951,240
$11,100
$2,600
$3,900
$44,800

$48,800

Year Year Year

2011 2012 2013
$105480 $120,900 $128,640
$32460  $37,200  $39,588
$696,840 $782,760 $806,520
$48360  $58,140  $59.880
§54,840°  $59.760  $61,620
$58,080 $59,7so $61,620
$59,340  $66,660  $68,700
$127,680 $1;47,660 $157,440
$1,183,080 $1,3:32,s40 $1,384,008
$11,400 5;'11,750 $11,100
$2700  $2750  $2,850
$4,000  $4,150  $4,300
$46,100  $47,500  $48,900

$50,400 $51,900 $53,450

Year

2014
$132,720
$40,860
$830,280
$61,680
$63,420
$63,420
$70,740 |
$166,920
$1,430,040
$12,500
$2,950
$4,400
$50,400

$55,050

$1,062,540 $1,297,680 $1,450,890 $1,504,608 $1,555,340



1. Conlractual Operations Services
a. Electrical Power

b. Chemicals
c. Labor & Benefits
d. Repairs
e. Laboratory Testing
f. Vehicle E(Expense ‘
g. Supplies _
h, Miscellanem-xs
i. Selids Handling
Total Contractual Operations Services
2. Accounting
3. legal
4. Insurance
5. Administration
6. Billing 7 Collections

Grand Totals

Year

2004
$7.380
$900
$162,420
$15,720
$14,280
$30,180
$13,140
$15,840
$0
$259,860
$9,300
$2,200
$3,300
$37,500
$41,000

$353,160

Year

2005
$31,740
$3,960
$278,880
$20,280
$18,200
$37,800
$36,120
$27,600
$13,200
$465,780
$9,550
$2,250
$3,400
$38,650
$42,200

$561,830

TABLE L

. NORTH SUMTER UTILITIES
PROJECTED WASTEWATER OPERATIONS AND MAINTENANCE EXPENSE

Year

2006
$72,360
$12,060
$401,880
$34,800
$21,600
$50,040
$52,020
$41,880
$36,180
§722,820
$9,850
$2,300
$3,500
$39,800

$43,450

Year
2007
$127,800
$25,560
$532,260
$42,360
$27,240
$57,300
$66,940
$57,360

$66,480

Year
2008
$190,380
$37,320
$670,200
$56,100
$33,960
$66,420
$86,760
$74,160

$97,080

$1,005,900 $1,312,380

$10,150
$2,400
$3,600
$41,000

$44,800

$10,450
$2,450
$3,700
$42,200

$46,100

Year

2009
$255,540
$55,140
$815,880
$68,400
$41,040
$77,520
$105,660
$92,220
$130,260
$1,641,660
$10,750
$2,550
$3,800
$43,450

$47,500

+

Year
2010
$324 420
$69,860
$840,300
$81,420
$48,540
587,720
$108,780
$101,460

$165,360

Year

2011
$412,740

$93,480
$931,980

$112,920

$66,120

$106,440
$120,660
$119,880

$218,040

$1.827,960 $2,182,260

$11,100
$2,600
$3,900
$44,800

$48,900

$11,400
$2,700
$4,000
$46,100

$50,400

Year

2012
$473,220
$116,040
$1,028,280
$132,840
$76,380
$117,900
$133,140
$135,060
$250,020
$2,462,880
$11,750
$2.750
.$4.150
$47,500

$51,900

Year

2013
$503,520
$123,480
$1,059,480
$136,920
378,720
$133,440
$137,160
$141,240
$265,980
$2,579,940
$11,100
$2,850
$4,300
$48,900

353,450

Year

2014
$519,360
$127,380
$1,090,680
$140,940
$81,000
$147 960
$141,240
$146,160
$274,380
$2,669,100
$12,500
$2,950
$4,400
$50,400

$55,050

$821,720 $1,107,850 $1,417,280 $1,749,710 $1,939,260 $2,296,860 $2,580,930 $2,700,540 $2,794,400